
Fall 2014, Vol. 44, No. 3

º 

Fall 2014, Vol. 44, No. 3

ClearWaters
New York Water Environment Association, Inc. 

Nutrients: Monitoring and Removal
Also Inside:

Watershed Meeting Highlights 



Clear Waters Fall 2014



Clear Waters Fall 2014   3ClClCC eear r WaWateterrs FaFall 22010144   4 3333

President’s Message  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  4
Steven Fangmann

Executive Director’s Message . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  5
Patricia Cerro-Reehil

Watershed Science & Technical Conference Highlights  . . . . . . . . . . . . . . . . 6–7

Water Views . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  9
[...]
reduction in odors at the disposal sites, according to the operators.

Table 1: Sludge Blend Tank Shake Test
 Average Maximum Average Maximum
 H2S H2S RSH RSH 
Phase (ppm) (ppm)  (ppm) (ppm)
Transition  
Period 6.0 7.0 5.3 10.0
Field Trial  
(Start) 0.0 0.0 0.0 0.0
Optimization 0.1 1.0 0.6 3.0

Post Field Trial
Weekend  
Profile 0.0 0.0 0.0 0.0
Weekday  
Profile 0.0 0.0 0.0 0.0

Carrier Water Install
Weekend  
Profile 0.0 0.0 0.0 0.0
Weekday  
Profile 0.0 0.0 0.0 0.0

The demonstration program was shown to have positively ben-
efited the operation of the belt filter presses and the filter cake 
generated. An indirect benefit of the PRI-TECH™ program is the 
potential to generate ferric iron (Fe3+), which could assist in sludge 
dewatering and in producing higher percent solids in the pressed 
solids. Ferric iron is generated through the reaction of ferrous iron 
and hydrogen peroxide. During the demonstration period, polymer 
use was unaffected and an increase in percent solids was noted in the 

FeCl2 
24%–28%

H2O2 
50%

350,000-Gallon
Sludge Blend Tank

Belt Filter Presses 
(4 Online)

Belt Filter Presses 
(4 Offline)

Trailer  
Staging Area

Biosolids Disposal  
Landfill and/or Incineration

175,000 gpd Primary Sludge

50,000 gpd WAS Thickened Sludge

90,000 gpd Scavenger Sludge

Monyo Feed to BFP

Recirculation Pumps

Im
ag

e 
co

ur
te

sy
 o

f S
uf

fo
lk

 C
o.

 D
PW

Figure 1: Diagram of Pilot Odor-Control Process



42   Clear Waters Fall 2014



Clear Waters Fall 2014   43

continued from page 41

Figure 2: 7-Day Dosing Profile at Disposal sites
Figure courtesy of Suffolk Co. DPW and US Peroxide

Aeration basins are seen in operation at the Suffolk County Bergen Point Wastewater Treatment Plant.

Ph
ot

o 
co

ur
te

sy
 o

f B
er

ge
n 

Po
in

t W
W

T
P

filter cake from a comparable period the previous year. 
Costs: Based on the current use of FeCl2 and H2O2, the average 

daily operating cost was $5,080. Compared to the previous three-
year average KMnO4 usage program, there was an average savings 
of $1,150 per day for a projected total yearly chemical cost savings 
of over $400,000. 

Table 2: Field Demonstration Cost Savings Summary
 KMnO4 PRI-TECH™ Ongoing
Daily Average $6,2301 $5,080
Yearly Average $2,273,950 $1,854,200
Projected Yearly Savings  $419,750
1Three year average

As the program continues to be optimized, additional savings may 
be expected. Not captured in the chemical cost savings are addition-
al savings realized from decreased operator labor hours required 
to maintain the KMnO4 system and slightly higher belt filter press 
percent solids which result in lower trucking costs and disposal fees 
(Table 2). 

Sean P. Murtagh is Northeast Region Program Manager at US Peroxide, 
LLC, in Quakertown, PA (smurtagh@h2o2.com). Paris Neofotistos is 
Regional Business Director, East Region, with US Peroxide, LLC, in 
Midlothian, VA (pneofotistos@h2o2.com). Doug Haussel is Director of 
Operations at the Suffolk County Department of Public Works in West 
Babylon, NY (doug.haussel@suffolkcountyny.gov). 



44   Clear Waters Fall 2014

It’s not just our business, it’s our responsibility.

New York has over 6,700 natural bodies of water, more than 70,000 
miles of rivers and streams, and 10,000 miles of shoreline. For more than 
a century, we have created innovative solutions to protect and preserve 
these waterways for generations to come. We’re the one firm with the 
focus, local capabilities and global water expertise to meet your current 
and future needs.

www.arcadis-us.com

Imagine the result

Brooklyn - 718 609 8700
Buffalo - 716 667 0900

Clifton Park - 518 250 7300
Fairport - 585 385 0090

Long Island City - 718 446 4020
Massena - 315 764 2239
Melville - 631 249 7600
Monsey - 845 357 0965

New Hyde Park - 516 328 0464
New York - 212 682 9271
Rochester - 585 454 0500
Syracuse - 315 446 9120

White Plains - 914 694 2100



Clear Waters Fall 2014   45

Ideas transform communities
This is where great begins. 

Offices Worldwide 

hdrinc.com

Proudly designing and 
building innovative,  

sustainable and resilient  
water facilities worldwide. 

Buffalo • Latham • Massena • New York City • Poughkeepsie • Syracuse • Woodbury

For Inquiries Contact: 
Thomas Schoettle, P.E.  •  212.785.9123



46   Clear Waters Fall 2014

Wastewaters are increasingly being viewed as a renew-
able resource whereby value added products (e.g. 
water, nutrients, energy, carbon, other resources) 
can be recovered and reused. This shift in focus from 

removal to extractive recovery whereby a chemical product that is 
distinct from biosolids is recovered, can reduce energy consump-
tion, improve treatment efficiency, reduce nuisance scaling and 
provide utilities with alternative revenue streams with which to offset 
operational and capital costs. Within this context, both nitrogen 
(N) and phosphorus (P) have been identified as ideal candidates 
for extractive recovery from water resource reclamation facilities 
(WRRFs). A review of the extractive nutrient recovery concept, and 
a case study facility that has successfully practiced extractive nutrient 
recovery are provided here.

Making the Case for Extractive Nutrient Recovery
The nutrient concentration in the influent to municipal WRRFs 

typically ranges from 10 to 50 mg N/L for N, and from 1 to 10 mg 
P/L for P (Latimer et al., 2012). Since the efficiency of extractive 
nutrient recovery technologies is low at these concentrations, N and 
P must first be concentrated. This can be accomplished using a com-
bination of existing biological and chemical treatment technologies.

For instance, up to 20 percent of the influent N load will be assim-
ilated into biomass in activated sludge systems. Similarly, up to 90 

percent of the influent P load can be accumulated into the solids 
fraction through use of enhanced biological phosphorus removal 
(EBPR), or chemical precipitation with metal salts.

Once accumulated into the solids phase, a large faction of these 
nutrients can be released into a low volume stream via solids stabili-
zation processes like anaerobic digestion. One important exception 
is the fraction of P that is removed via metal salt addition. Metal 
associated phosphorus complexes are not solubilized during con-
ventional solids removal processes and require further processing 
for extractive nutrient recovery. 

For plants that do not practice chemical P removal, the P and N 
load of the nutrient rich sidestream resulting from the solids stabili-
zation process can represent between 10 and 30 percent of the total 
nutrient load to WRRFs. These nutrient rich loads can compromise 
the mainstream EBPR performance as well as increase nuisance scal-
ing potential within solids handling processes. 

Importantly though, these low flow nutrient rich streams repre-
sent an ideal feedstock for extractive nutrient recovery processes 
like struvite crystallization, which is the most commonly applied 
technologies. In the crystallization process, P can be recovered from 
sidestream flows as struvite (NH4MgPO4•6H2O) or hydroxyapatite 
(Ca5(PO4)3(OH) within designated reactors in which the precip-
itation potential in the reactor is controlled by sodium hydroxide 
(NaOH) addition while limiting reagents, typically magnesium (Mg) 

Utilizing Extractive Nutrient Recovery to Effectively 
Manage Nutrient Rich Sidestreams
by Wendell O. Khunjar, Katya Bilyk, Ron Latimer, Laurissa Cubbage, Paul Pitt, Bill Balzer, Rick Baumler and Charles Bot

Table 1. Overview of Phosphorus Recovery Alternatives
 Principle Chemical    
 Behind Additions Recovered Examples Reuse 
Application Recovery Needed Element of Technology Potential

 A concentration step (e.g., EBPR Mg, Ca,  P, N, Pearl®,  Fertilizer 
 or adsorption onto selective media)  NaOH Mg Multiform  
Wastewater acts to remove P from the mainstream   Harvest (MH) 
and Sludge flow. P is then released into a smaller    process,  
 stream via anaerobic digestion,    PHOSPAQ™,  
 VFA stripping or media regeneration.    Crystalactor™,  
 This stream is then subjected to chemical    NureSys™ 
 precipitation and crystallization under  Ca,  P, Ca P-ROC™ Replacement  
 alkaline conditions. NaOH   for P rock
  Quartz (sand) P, Ca, Crystalactor™ Replacement 
  NaOH, Ca trace metals  for P rock
 Acid addition to digested sludge H2SO4,  P, N,  SEABORNE™ Fertilizer 
 re-dissolves nutrients. The sludge is then H2O2,  Mg  E™ 
 dewatered to generate a nutrient rich  Na2S, Mg,  
 stream which is then subjected to  NaOH 
 chemical precipitation at alkaline pH.
 Acid addition to sludge ash re-dissolves  H2SO4, Ca P, Ca, Al SEPHOS™ Replacement  
 nutrients. Selective precipitation of     for P rock;  
Sludge Ash phosphate complexes is performed at pH 3.5.    coagulant
 Potassium or magnesium chlorides are  P, K,  P, K,  SUSAN™ Replacement 
 added to the ash. This mixture is then  Mg Mg  for P rock
 heated to > 10000 C to remove heavy  
 metals chlorides. Potassium and magnesium  
 phosphates can then be recovered  
 directly from the residue.



Clear Waters Fall 2014   47

and calcium (Ca), are added to the nutrient rich stream. Effluent 
from this recovery process can then be recycled within the crystalli-
zation reactor or directly returned to the head of the plant. During 
this crystallization process, between 80 and 90 percent of the soluble 
phosphorus and 20 and 30 percent of the nitrogen from the side-
stream flow can be recovered as products that can then be reused 
as slow release fertilizers (struvite) or feedstock (hydroxyapetite) for 
other industries. A general overview of technologies that are avail-
able for extractive nutrient recovery is provided in Table 1.

Implementation and Successful Operation of an Extractive Nutrient 
Recovery Facility

The Nansemond Treatment Plant (NTP) in Suffolk, Virginia, is 
operated by the Hampton Roads Sanitation District (HRSD) and 
discharges treated effluent into the Chesapeake Bay (Figure 1). The  
30 mgd NTP uses a modified 5-stage biological nutrient removal 
(BNR) secondary process to achieve annual average total phospho-
rus and total nitrogen effluent limits of 2.0 mg/L and 8.0 mg/L, 
respectively (Figure 2). The facility’s influent contains high nitrogen 
(43 mg/L) and phosphorus (8.2 mg/L) concentrations due to 
industrial contributions.

Solids handling consists of anaerobic digestion of separately 
thickened primary and waste activated sludge followed by centrifuge 
dewatering. Prior to the most recent upgrade, dewatering centrate 
contributed an abnormally high phosphorus loading on the main-
stream process (30 percent of total load), resulting in frequent 
process upsets to the EBPR process. Process modeling performed by 
Hazen and Sawyer indicated that side stream treatment of the P rich 
centrate would increase the reliability of EBPR (Cubbage et al., 2011). 
Two options were considered for controlling P recycle loads:

1. Ferric chloride precipitation 
2. Extractive nutrient recovery from the centrate via OSTARA 

Pearl® Process

A cost evaluation was performed to compare the cost of P recov-
ery with that of side-stream ferric chloride removal. For the ferric 
alternative, it was assumed that the precipitate would ultimately 
be processed through centrifuges and disposed of through incin-
eration. For the P recovery option, two different scenarios were 
evaluated. In the first, the equipment would be purchased from the 
manufacturer, and operation and maintenance of the facility would 
be the responsibility of the utility (capital option). In the second 
option, the utility would provide a monthly fee in exchange for the 
manufacturer providing the facility and equipment (fee option). In 
both options, recovered product would be purchased by the manu-
facturer to offset the operation costs borne by the utility (electricity, 
chemicals, etc.).

Present worth analysis indicated that both extractive nutrient 
recovery options would be less expensive than using ferric for P 
removal. A comparison between capital and treatment fee recovery 
options indicated that the capital purchase option was superior to 
the fee option. As a consequence, the HRSD chose to construct the 
nutrient recovery facility using this option.

Construction of the nutrient recovery facility began on November 
11, 2009, and the project was completed by the end of May 2010 
(Figure 3). The system was started up soon thereafter, and has 
resulted in an average 84 percent reduction in soluble phosphorus 
content in the centrate. Nitrogen content of the centrate also has 
dropped by an average of 24 percent. As of August 2014, approxi-

mately 835 US tons of Crystal 
Green® product (specialty 
struvite blend fertilizer (Figure 
4) have been produced to date 
at the facility. Since startup, 
ferric addition at the facility 
has been limited to one three-
week event, due to an EBPR 
upset event.

Results from this work repre-
sent a unique scenario where 
extractive nutrient recovery 
was shown to be the lower 
cost alternative for reducing 
sidestream phosphorus load-
ing versus conventional ferric 
addition. Factors that were 
determined to positively con-
tribute to a favorable outcome 
for nutrient recovery included 
the amount of nutrient that 

Figure 1: Nansemond Treatment Plant in Suffolk, VA.

Ba
ck

us
 A

er
ia

l P
ho

to
gr

ap
hy

Figure 2: Overview of Nansemond Treatment Plant Process 

H
az

en
 a

nd
 S

aw
ye

r,
 P

C

continued on page 49



48   Clear Waters Fall 2014



Clear Waters Fall 2014   49

must be removed or recovered; the degree to which infrastructure 
could be repurposed; the business model employed by the stru-
vite recovery technology provider; and, the offset in chemical and 
energy costs associated with nutrient removal and reduced sludge 
production. 

Figure 4: Struvite Product

W
en

de
ll 

K
hu

nj
ar

Figure 3: Nansemond Treatment Plant Nutrient Recovery Facility 

La
ur

is
sa

 C
ub

ba
ge

continued from page 47

Wendell O. Khunjar is Director of Applied Wastewater Research; Katya 
Bilyk is an associate; Ronald Latimer is a senior associate; Laurissa 
Cubbage is a senior principal engineer; and, Paul Pitt is a vice president 
and Director of Wastewater Technology for Hazen and Sawyer, PC in 
Raleigh, NC. Bill Balzer is Plant Manager for the Nansemond Treatment 
Plant in Suffolk, VA. Rick Baumler is Chief of North Shore Treatment 
and Charles B. Bott is Chief of Special Projects at the Hampton Roads 
Sanitation District in Virginia Beach, VA. 

References
Latimer R., Khunjar W.O., Jeyanayagam S., Mehta C., Batstone 

D., Alexander R., 2012. Towards a Renewable Future: Assessing 
Resource Recovery as a Viable Treatment Alternative. Nutrient 
Recovery Challenge: Water Environment Research Foundation.

Cubbage L., Katya Bilyk P., Stone A., Pitt P., Flowers L., Dano J., 
Balzer W., Bott C., Dharas A., Britton A. Green Alternative for 
Dissolved Nutrient Recovery in Wastewater Side Streams: WEFTEC 
2011, Los Angeles, CA.



50   Clear Waters Fall 2014

On August 13, 2014, an article appeared in Newsday dis-
cussing the installation of the Great Neck Water Pollution 
Control District’s (GNWPCD/district) new BNR (biological 

nutrient removal) facility. This system came on line in January 2013, 
and is the last of the major treatment plant upgrades on the north 
shore of Long Island installed to significantly reduce nitrogen dis-
charges into Long Island Sound. This facility was constructed to treat 
the wastewater from the GNWPCD and the Village of Great Neck. 
With the installation of this plant, the original treatment plant at the 
Village of Great Neck was decommissioned. 

The original plants at both sites were designed around trickling 
filter technology. The new BNR facility replaces the trickling filters 
with an activated sludge oxidation ditch. The oxidation ditch was 
selected because of its ease of operation, relatively low operating 
costs and proven performance at numerous installations. In addition 